



ACCREDITED LABORATORY BASED ON ISO/IEC 17025

PAGE 1 OF 1

TEST REPORT NO. & DATE

**R&D/LAB/GOR/2018-19/GOR0085818/696
13/08/2018**

1. Name & Address of Customer

**M/s. NEOCRETE TECHNOLOGIES PVT. LTD.
Unit No. 817, 8th Floor, Hubtown Viva, Off Western Express Highway,
Jogeshwari (E), Mumbai - 400 060.**

2. Project / Site

Self

3. Customer's Reference

Ltr. dtd. 08/08/18

4. Sample

- i) Description
- ii) Quantity
- iii) Date of Receipt
- iv) Condition

**Mortar - Cubes
03 Nos.
08/08/2018
Acceptable**

5. Test method followed, if any

IS : 516-1959 , IS : 456-2000

6. Date of Testing

08/08/2018



TEST REPORT

* Date of Casting : 02/08/2018
Cube size (mm) : 50x50x50

* Grade of Concrete : --
* Type of Cement/Brand : --

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Wt (Kg.)	Crushing Load (KN)	Crushing Strength	
					(N/mm ²)	(Kg./cm ²)
	Neocoat UTM					
1	1	6	0.188	72.0	28.80	293.58
2	2	6	0.188	59.1	23.64	240.98
3	3	6	0.190	68.2	27.28	278.08
Average:					26.57	270.88

NOTE :

- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
- This test report may not be reproduced in part, without the permission of this laboratory.
- Any correction invalidates this test report.
- *-- Data provided by client.
- 1 Kg/cm² = 0.0981 N/mm².

Dr. Gudda R. Prasad
Authorized Signatory

VK\D:\report 2018-19\Physical\Concrete Cube\GOR0085818

STRUCTWEL/GO/Level/IV/Phy/TR/Cube/006	
Rev. No. 01	Rev. Date: 01/03/2017